
 
 
 

L2019- 200 Inner Belt Road, Suite 225, Somerville, MA 02143 
(617) 684-3200  |  www.glxconstructors.com 

 
 

 
 
 
 

July 17, 2019 
 
Ms. Shauna Little 
Environmental Protection Agency 
Office of Environmental Stewardship (OES) 
Water Technical Unit 
5 Post Office Square, Suite 100 (OES4-SMR) 
Boston, Massachusetts 02109-3912 
 
Re: Green Line Extension Project – Newbern Avenue RGP 

Notice of Intent for Coverage under the  
Remediation General Permit for Massachusetts 
Discharge of Treated Groundwater to Mystic River, Somerville, Massachusetts 

 
Dear Ms. Little: 
 
On behalf of the Massachusetts Bay Transportation Authority (MBTA), GLX Constructors (GLXC), has 
prepared the attached National Pollutant Discharge Elimination System (NPDES) Notice of Intent (NOI) 
(Attachment A) for coverage under the Remediation General Permit (RGP) for a segment of the MBTA 
Green Line Extension (GLX) Project in Somerville, Massachusetts (the Project).  This submittal is a 
request to discharge treated groundwater generated during Project construction activities related to an 
area of petroleum and chlorinated volatile organic compounds found in groundwater near the Broadway 
bridge.  Additional NOIs for the GLX project will be submitted under separate cover for the other sections 
of the Project where treated groundwater is proposed to be discharged to other surface water bodies. 
 
A Site Plan and a Massachusetts Department of Environmental Protection (MassDEP) Priority Resources 
Map are provided in Attachment B as Figures 1 and 2, respectively. Excavation dewatering and discharge 
of treated groundwater are expected to begin in July 2019 and end in July 2021. 
 
Project Background 
The GLX Project will extend the existing Green Line Light Rail System on two new branches from the 
proposed relocated Lechmere Station in Cambridge to Union Square Station in Somerville and College 
Avenue Station in Medford. The new Medford Branch will extend along the existing Lowell Branch 
Commuter Railroad Right-of Way (ROW) into Medford. The Union Square Branch will extend along the 
existing Fitchburg Branch Commuter Railroad ROW into Somerville.  The work of the GLX Project also 
includes construction of retaining walls and noise walls along the ROWs; relocation of existing railroad 
tracks and utilities; construction of new track with sections on both existing viaducts and at grade; 
installation of new or replacement utilities, including sewer, water, and drain; installation of new traction 
power, overhead catenary, and signal systems; the replacement or reconstruction of seven roadway 
bridges and three railroad bridges; and the construction of seven new stations along the proposed route as 
well as a Vehicle Maintenance Facility and associated parking to support transportation operations. 
 
Massachusetts Contingency Plan Applicability 
The projected dewatering areas will include three existing Massachusetts Contingency Plan (MCP; 310 
CMR 40.0000) Disposal Sites.  Groundwater near Broadway in Somerville has been impacted by polycyclic 
aromatic hydrocarbons (PAHs), metals, and petroleum related volatile organic compounds (VOCs) 
[Release Tracking Numbers (RTNs) 3-1322, 3-4551, 3-30624, and 3-35568]. 
   



  
 
 

 
 

GLX CONSTRUCTORS | Page | 2 
 

RTN 3-35568 was assigned on May 14, 2019 following the detection of benzene and C5-C8 aliphatic 
hydrocarbons in well GLC-NB-3 above RCGW-2 standards which is a 120-day reporting condition.   
 
RTN 3-30624 is associated with the detection of arsenic, cadmium, and nickel in soil within the MBTA right 
of way discovered during soil pre-characterization work in 2013. A Permanent Solution Report submitted in 
2017 documents that these detections are likely the result of the presence of Historic Fill and historical use 
of the site as a railroad right of way.   
 
RTN 3-4551 (Former Knox Dodge at 643-645 Broadway in Somerville) was issued for releases of gasoline 
and diesel from underground storage tanks. 1,400 tons of petroleum-impacted soil was removed from the 
site between 1997 and 1998.  In February 2004, oxygen release compound was injected into the aquifer 
as a remedial action. The RTN was closed with an A-3 Response Action Outcome in April 2005.  
 
RTN 3-1322 was assigned to the (now former) Shell station at 620 Broadway in Somerville due to the 
discovery of petroleum-impacted soil during UST removal in June 1987. 1,846 tons of impacted soil was 
generated under a Release Abatement Measure associated with site redevelopment in January and 
February of 2002. This work included the removal of gasoline and heating oil USTs, dispensers, and the 
oil/water separator. A Permanent Solution Statement with Conditions was submitted in August 2014.  
 
Groundwater Characterization 
Groundwater samples were collected from monitoring wells GLC-NB-2, GLC-NB-3, GLC-NB-3-1, GLC-NB-
3-2, GLC-NB-3-3, and GLC-NB-3-4 in May 2019. The groundwater samples were submitted to Alpha 
Analytical Laboratory in Westborough, Massachusetts (Alpha) and were analyzed for RGP parameters and 
several additional components (e.g. MassDEP Extractable Petroleum Hydrocarbons and pesticides via 
EPA 608) to simultaneously meet the requirements of a Massachusetts Water Resources Authority 
Construction Dewatering Permit Application should one be necessary. The monitoring wells are located 
within the proposed area of dewatering associated with this project.  
 
A summary of groundwater sampling results is included as Table 1 in Attachment C, and the supporting 
laboratory analytical report is provided in Attachment D.  Laboratory analytical results were compared to 
the RGP Technology Based Effluent Limitations (TBELs) and Water Quality Based Effluent Limitations 
(WQBELs).  The WQBELs were calculated in accordance with Appendix V of the RGP, for sites in 
Massachusetts discharging to freshwater surface water bodies.  
 
Elevated detection limits were encountered in samples GLC-NB-3, GLC-NB-3-1, and GLC-NB-3-2 due to 
detections of several VOCs (e.g. benzene and methyl tert butyl ether). Because of dilutions needed for the 
analysis, the elevated detection limits for VOCs caused the detection limits of other VOCs (e.g. 1,4-
Dichlorobenzene and methylene chloride) to exceed the RGP minimum recording limits; however, these 
VOCs (if present) would be removed prior to discharge by the same methods used to remove the benzene.  
 
Constituents of concern identified in the groundwater samples include pH, total suspended solids (TSS), 
VOCs, polycyclic aromatic hydrocarbons, and iron. 
 
Receiving Water Classification 
The Mystic River (ID: MA71-02) is a Massachusetts Class B surface water body and is listed on the 
Massachusetts 303(d) list for: 
 

• Arsenic 
• Chlordane 
• Chlorophyll-a 
• DDT 
• Dissolved Oxygen Saturation 
• Escherichia coli 
• PCB in Fish Tissue 



  
 
 

 
 

GLX CONSTRUCTORS | Page | 3 
 

• Phosphorus (total) 
• Secchi disk transparency; and 
• Sediment Bioassays -- Chronic Toxicity Freshwater. 

 
On May 17, 2019, TRC personnel collected a surface water sample from the Mystic River outfall and 
submitted it for laboratory analysis of RGP metals, ammonia, and hardness (pH and temperature were 
measured in the field).  Surface water sampling results are summarized in Table 2 provided in Attachment 
C, and the supporting laboratory analytical report is provided in Attachment D. 
 
The 7Q10 low flow rate for the Mystic River is 3.52 cubic feet per second (cfs) [i.e., 2.275 million gallons 
per day (MGD)] (as determined by a US Geological Survey StreamStats Database – see Attachment E); 
however, MassDEP has made a determination that the proposed outfall is located in an inlet of this river 
therefore not eligible for a dilution factor. Documentation of this correspondence is attached in Attachment 
E.  
 
Proposed Treatment System 
A Design Flow treatment system discharge rate of 100 gallons per minute (gpm) (i.e. 0.144 million gallons 
per day) was used to evaluate the applicable RGP discharge standards. Source water from the construction 
dewatering system will initially be pumped to a 18,000-gallon frac tank at head of the system for pH 
adjustment and chemical-aided settling of TSS prior to treatment to reduce metals and organic compound 
concentrations.  Groundwater analyses indicate that the pH adjustment may be needed to raise the pH of 
the treated effluent.  Dosing will depend on the pH of the influent water, the flow rate, and if the system 
operates continuously or intermittently.  A pH adjustment system that is capable of raising or reducing pH 
will be implemented if required to meet the permit requirements.  The pH system is designed to either raise 
or reduce pH with acid or caustic and includes an automatic metered acid feed system with a mix tank, feed 
pumps and setpoint controls that maintain the pH approved by the permit, usually set between 6.5 and 8.0.  
The pH is continuously monitored and the chemical will only be added if the setpoints are exceeded. 
Cutsheets of the pH Adjustment system are attached. GLXC chose the flow rate of 100 gallons per minute 
was chosen based on the system successfully utilized in the previous phase of the GLX Project and a 
discussion with that contractor. The precise dose to adjust pH is not known; however, a worst case scenario 
of 48 gallons per day to treat 100 gpm flow rate is 333 parts per million which is under the LC50 for fish. 
Actual chemical needs are expected to be an order of magnitude lower.     
 
The chemical-aided settling system will utilize LRT-E-50 coagulant and LRT-823 series flocculant.  The 
coagulant will be injected into the influent stream prior to entering the frac tank for rapid mixing while the 
flocculant will be injected directly into the tank for slow mixing. The system will include two chemical feed 
metering pumps, an in-line mixer, and two 55-gallon drums stored within secondary containment. Assuming 
the system operates at 100 gpm continuously, the LRT E-50 coagulant will be dosed up to 20 mg/L 
(equivalent to 2 gallons per day) and the LRT-823 series flocculant will be dosed up to 50 mg/L (equivalent 
to 5 gallons per day). 
 
Part F of the RGP NOI requires that chemical additives be identified if applied to the effluent prior to 
discharge. To satisfy the confirmation requirements of RGP Part 2.5.3.d.ii: 
 
1. The addition of pH conditioners, flocculant and coagulant will not add any pollutants in 
concentrations which exceed permit effluent limitations;  
2. The use of these chemicals will not result in the exceedance of any applicable water quality 
standard; and 
3. These chemicals will not add any pollutants that would justify the application of permit conditions 
that are different from or absent in this permit. 
 
Safety data sheets for chemical used on-site and specifications on pH adjustment equipment are attached 
in Attachment F. Granular activated carbon/clay filters and ion exchange resin will be used to remove 
organic compounds and metals, respectively. A proposed groundwater treatment system schematic is 



  
 
 

 
 

GLX CONSTRUCTORS | Page | 4 
 

provided as Figure 3 in Attachment B.  Based on effluent monitoring results, the treatment system or flow 
rate will be modified to comply with the effluent limits. 
  
A Work Plan for the groundwater extraction and treatment systems satisfying the requirements of Section 
2.5 of the RGP will be available at the Site prior to initiating dewatering activities. 
 
 
Owner and Treatment System Sub-Contractor 

Owner      Treatment System Sub-Contractor 
GLX Constructors   Strategic Environmental Services, Inc.  
200 Inner Belt    362 Putnam Hill Road  
Somerville, Massachusetts  Sutton, Massachusetts 
 

Notice of Intent 
Preparation of this NOI has included a review of the literature pertaining to Areas of Critical Environmental 
Concern (ACECs), the Endangered Species Act, and the National Historic Preservation Act, as documented 
below: 
 

• Review of a Massachusetts Geographic Information Systems MassDEP Priority Resources Map, 
Figure 2 in Attachment B, shows the Site is not within an ACEC. 

 
• According to the United States Fish and Wildlife Service Information, Planning and Conservation 

(USFWS) tool, there are no critical habitats at the Site.  USFWS confirmed there are no critical 
habitats in the area and confirmed permit eligibility meets “Criterion A” (Attachment G).  

 
• Additionally, according to the MassDEP Priority Resources Map, no Natural Heritage & 

Endangered Species Program Priority Habitats for Rare Species or Estimated Habitats for Rare 
Wildlife were present within half a mile downstream of the discharge location.  Therefore, permit 
eligibility meets “Criterion A.” 

 
• This work will not affect historical properties that are listed by the United States Park Service or 

Massachusetts Cultural Resources.  Cultural resources in the vicinity of the Site are listed in 
Attachment H. The Mystic River Reservation is on the northern bank of the Mystic River but would 
not be affected by the discharge of treated water.  

 
The proposed treatment system has been designed to reduce contaminants of concern below the 
applicable effluent limits.  Effluent compliance monitoring will be conducted in compliance with the RGP.  
Additionally, the flow rate, pH, and temperature levels will be monitored in the field and recorded. 
 
Your assistance in processing this application is greatly appreciated.  If you have any questions or would 
like additional information please feel free to contact me at (617) 350-3406 or via email at 
CMcDermott@trccompanies.com. 
 
Sincerely, 
 
TRC Environmental Corporation 
 
 
 
Christopher McDermott 
Office Practice Leader 
 
 

mailto:CMcDermott@trccompanies.com


  
 
 

 
 

GLX CONSTRUCTORS | Page | 5 
 

cc: Eileen London, GLX Constructors 
 Greg Mischel, Annie Cornell, Samantha Slater, Jamie Stapleton - TRC 
  
Attachments: 
 
Attachment A – RGP NOI Form and Calculation Spreadsheet 
Attachment B – Figures 

Figure 1 – GLX Newbern Ave. RGP (Site map) 
Figure 2 - MassDEP Priority Resource Map 
Figure 3 - Generalized Treatment System Schematic 
Figure 4 - GLX Newbern Ave RGP 

Attachment C – Tables 
Table 1 - Summary of Newbern Avenue Groundwater Analytical Results 
Table 2 - Summary of Surface Water Analytical Results – Mystic River 

Attachment D – Laboratory Analytical Reports 
Attachment E – Correspondence with MassDEP regarding the Mystic River 
Attachment F – SDS and pH Adjustment Equipment Specifications 
Attachment G – Letter from US Fish and Wildlife Service 
Attachment H – Massachusetts Cultural Resources Database Search Results



  
 
  

 

 

ATTACHMENT A 

RGP NOI FORM AND CALCULATION 
SPREADSHEET 

 



MAG910000
NHG910000

Appendix IV – Part 1 – NOI
Page 14 of 24

II. Suggested Format for the Remediation General Permit Notice of Intent (NOI) 

A. General site information:

1. Name of site: Site address:

Street:

City: State: Zip:

2. Site owner

Owner is (check one): □ Federal  □ State/Tribal □ Private

□ Other; if so, specify:

Contact Person:

Telephone: Email:

Mailing address:

Street:

City: State: Zip:

3. Site operator, if different than owner Contact Person:

Telephone: Email:

Mailing address:

Street:

City: State: Zip:

4. NPDES permit number assigned by EPA:

NPDES permit is (check all that apply:□ RGP □ DGP □ CGP 

□ MSGP □ Individual NPDES permit □ Other; if so, specify:

5. Other regulatory program(s) that apply to the site (check all that apply):

□ MA Chapter 21e; list RTN(s):

□ NH Groundwater Management Permit or
Groundwater Release Detection Permit:

□ CERCLA

□ UIC Program

□ POTW Pretreatment

□ CWA Section 404

3-1322, 
3-4551, 
3-30624, 
3-35568.

Green Line Extension Project at Newbern Avenue

Newbern Avenue

Somerville MA 02145

Eileen London

617-684-3153 Eileen.London@glxconstruct.com

200 Inner Belt Road

■

Somerville MA 02143